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Chest Pain/Acute Coronary Syndrome
Admission Orders
1. Include Date and Time on orders
2. Check all appropriate orders

Intern: 
  Resident: 
  Attending: 

Pager: 
  Pager: 
  Pager: 


	General

	Date
	

	Time
	Admit to:     ( CCU     ( Telemetry     ( Other __________     SERVICE:

	Diagnosis
	( STEMI    ( Non-STEMI     ( Unstable Angina     ( Chest Pain     ( Other ​​​​​​​​​​__________

	Condition
	( Good      ( Fair       ( Guarded

	Allergies
	( NKDA     ( Allergy:

	Nursing

	Vital Signs
	( Per unit routine     ( Q _____ 

( Call House Officer if:  SBP > _____ mmHg or SBP < _____ mmHg; HR >_____ or HR < _____;

                                        RR > _____ or RR < _____; T > _____

	Activity
	( Bed rest                                                                ( Bed rest with commode privileges

( Out of bed to chair with assistance (BID, TID)     ( Ambulate in hall with assistance (BID, TID)

( Physical therapy consultation                               ( Cardiac rehabilitation consultation

	Diet
	( NPO (except for meds)

( _____ calorie-restricted diet, no caffeine

( CAD/ACS Diet (4 gram Na, low cholesterol), no caffeine

( Heart Failure Diet (2 gram Na), no caffeine

( Other ______________________________________________

	IV Fluids
	( HEPLOCK with 3 mL normal saline flush Q12 hours (document on flow sheet 0800H and 2000H)

( _____ NS with _____ mEq KCL/L @ _____ mL/hour x _____ hours

	I/O and Weight
	( Strict recording of Ins and Outs with running totals of urine output to be recorded

( Daily AM weights; record in chart

	Foley
	( If patient is unable to void, place Foley catheter  

	Monitoring
	( Pulse oximetry:    ( continuous    ( Q _____

( Accucheck Q _____

	Oxygen
	( O2 _____ L/min nasal cannula for chest pain, shortness of breath, SaO2 < 93%


	Laboratory

	On Admission
	(DO NOT DUPLICATE LABS DONE FOR POST CATH/PCI ORDERS)

( CBC with differential and platelets

( Electrolytes    ( BUN    ( Creatinine    ( Glucose    ( Mg    ( Ca    ( PO4   ( Uric Acid

( HbA1c 

( CPK total and MB NOW and 6 hours

( Cardiac troponin I NOW and 6 hours

( PT/INR (if patient receiving warfarin)    ( PTT (if patient treated with heparin/LMWH)

( BNP (if indicated)

( Liver function tests: ( AST    ( ALT    ( Alk Phos    ( Total Bili    ( Cong Bili    ( __________ 

( Cardiovascular lipid panel (nonfasting)

( hs-CRP (if indicated) (Cardio-CRP)

( Others:__________________________________________________________________

( Others:__________________________________________________________________

	In AM
	( Electrolytes    ( BUN    ( Creatinine    ( Glucose    ( Mg    ( Ca    ( PO4   ( Uric Acid

( CBC with differential and platelets

( PT/INR (if patient receiving warfarin)

( PTT (if patient treated with clopidogrel or heparin)

( Others: __________________________________________________________________

( Others:___________________________________________________________________

	Medication

	(ACC/ AHA Guideline Class I Recommendations Indicated in Bold)
	Aspirin

( Aspirin 325 mg PO NOW chewed (unless given in Emergency Dept.)

( Enteric coated Aspirin 81 mg PO QAM

( Other: ______________________________

Clopidogrel

( Clopidogrel 600 mg PO NOW (unless given in Emergency Dept.) 

( Clopidogrel 75 mg PO daily

Beta-Blocker

( Metoprolol Tartrate 5 mg IVP over 2 min, repeat Q 5 min X2 (hold for SBP < 90 mmHg, 
    symptomatic bradycardia, severe reactive airway disease, decompensated HF) 
( Metoprolol Tartrate 25 mg PO Q 6H x 48 hours, then 50 mg PO BID (hold for SBP < 90 mmHg, 
    HR < 50)

( Carvedilol 6.25 mg PO BID x 48 hours, then 12.5 mg PO BID (hold for SBP < 90 mmHg, HR < 50) 
    preferred if EF <40%

( Other: _______________________________________________

ACE Inhibitor or Angiotensin Receptor Antagonist

( _____________________   ______ mg PO Q _______  (hold for SBP < 90 mmHg)

Aldosterone Antagonist (if LVD)

( ____________________   ___ mg PO Q _______  (contraindicated if hyperkalemia or estimated 
    CrCl ≤ 30 mL/min; initiate very low doses; closely monitor renal function and K+)

Statin

( ___________________  _______ mg PO QD or QHS

( Other lipid lowering agent _______________  ______ mg PO _____________ (if indicated)

Omega-3 Fatty Acid

( Fish Oil Capsule 1000 mg PO daily

Heparin/Anticoagulation

( Standard Heparin Protocol (see attached order)

( Enoxaparin ______________ mg SQ ______  (1 mg/kg SQ twice daily, avoid if CrCl < 30 mL/min)

( Fondaparinux 2.5 mg SQ daily

DVT prophylaxis (If Not Anticoagulated)

( Enoxaparin 40 mg SQ daily 

( Fondaparinux 2.5 mg SQ daily

( Intermittent compression stockings   ( Elastic Stockings (thigh high)

Nitroglycerin
( Nitroglycerin 0.4 mg SL Q 5 min PRN chest pain; MR x 2 

( Nitroglycerin 100 mg/250 mL D5W IV @ 20 mcg/min, titrate to relief of CP, keep SBP 
    > 100 mmHg

( ____________________________________________
( ____________________________________________
( ____________________________________________
( ____________________________________________

	PRN Medications
	( Acetaminophen (Tylenol®) 650 mg PO Q 4H PRN pain, HA or fever T > 38.5

( Morphine Sulfate __________ mg IVP Q 2H PRN severe pain

( Mylanta II 15 mL PO Q 6H PRN dyspepsia or GI upset

( Docusate Sodium (Colace®) 100 mg PO BID

( Famotidine (Pepcid®) 20 mg PO BID

( Pantoprazole (Protonix®) 40 mg PO QD

( Metoclopramide (Reglan®) 10 mg PO or IV Q 6H PRN nausea (give IV if unable to tolerate PO)

( Regular Insulin Sliding Scale: Standard

( _________________________________________ 

( ​​​​_________________________________________

	Tests

	
	( EKG on admission and 6 hours later and with CP

( Chest X-ray (PA and lateral)

( Echocardiogram (if indicated)

( Stress Testing ___________________ (if indicated)

( Confirm physician has reviewed second ECG and second set of cardiac enzymes prior to sending 
     patient to stress test

( EP device interrogation (ICD, CRT, pacemaker)    Brand:____________________

( Other: ____________________________________________________

( Other: ____________________________________________________

	Vaccinations

	Pneumococcal Vaccine
	INDICATED FOR ALL ACS PATIENTS (Adult)

CONTRAINDICATIONS: Previous SEVERE reaction to vaccine

( INDICATED: Administer 0.5 mL IM x 1 dose on day of admission
( NOT INDICATED: ( previously vaccinated,  Date _______     ( Other reason: _______________

( Patient refusal

	Influenza Vaccine
	INDICATED FOR ALL ACS PATIENTS (October thru February)

CONTRAINDICATIONS: Allergy to eggs; previous SEVERE reaction to vaccine; history of 
Guillain-Barre Syndrome

( INDICATED: Administer 0.5 mL IM x 1 dose on day of admission
( NOT INDICATED: ( previously vaccinated,  Date _______     ( Other reason: _______________

( Patient refusal

	Protocols

	
	( Cardiac Risk Factor Modification Teaching and Documentation

( ACS Education and Documentation

( Smoking Status:  ( current   ( former   ( nonsmoker  ( unknown 

( Smoking Cessation Counseling and Patient Education Materials

( Outpatient Cardiac Rehabilitation Assessment and Referral 

( Nutrition Consultation and Counseling


MD Signature: 
 Pager: 
 

Date/Time: 

Developed by the SCA Prevention Medical Advisory Team.
This is a general algorithm to assist in the management of patients. 
This clinical tool is not intended to replace individual medical judgement or individual patient needs. 
Please refer to the manufacturers’ prescribing information and/or instructions for use for the indications, contraindications, 
warnings, and precautions associated with the medications and devices referenced in these materials.
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